FEEh5EE: (2RT1B]) GEAR BOX PARTS




tezN A ERf

= (2FT118]) GEAR BOX PARTS

s FHHES T Im Y AR PR ¥E
Ref No Part No Part No Chinese Description Qty
1 T0303025 11.120.105.0001 I v 2 22 Oil Hole Plug 1
2 T0303001 11.120.040.0004 T FEA Oil Plug A 3
3 T0303002 11.120.040.0005 JHZEB Oil Plug B 1
4 T0303003 11.106.001.0010 FEEN A Gear Box 1
5 T0303032 11.102.072.0001 T 5 % F ] Seal Ring Of Top Cover 1
6 T0303033 11.102.073.0001 S FE T a2 & Top cover Comp Of Gear Bos 1
7 GB/T 5787-86 12.002.012.0122 IEHEMEx12 Bolt M6 X 12 5
8 T0303020 11.106.012.0004 6 S e Shift Fork Shaft 1
9 GB308-89 12.010.001.0020 Ik SB6.35 Steel Ball S®6.35 1
10 T0303021 11.120.104.0001 JE & Sping 1
11 T0303022 11.103.013.0003 X Shift Fork 1
12 GB/T 5787-86 12.002.012.0126 2 H:M6x20 Bolt M6 X 20 1
13 T0303400 12.015.028.0004 HEF12x22%6 Oil Seal 12X 22X 6 1
14 GB/T 276-94 12.009.001.0001 #H7K6002/P6 Bearing 6002 2
15 T0303017-2FR 11.106.024.0009 #EFL Bush F1 1
16 T0303016-2FR 11.102.039.0002 — R4 M B The 2nd Driven Gear 1
17 T0303015 11.102.057.0002 — 4 MBI 5 The 1st Driven Gear 1
18 T0303014 11.102.023.0004 Eil%h Counter Shaft 1
19 GB/T 276-94 12.009.001.0001 #H7K6202/P6 Bearing 6202 3
20 T0303013 11.106.024.0005 #EC Bush C 1
21 T0303031 11.102.071.0002 Oj£3£39x2.6 O-1ing39 X 2.6 1
22 T0303029 11.102.070.0001 ESRD Oil Stopper 1
23 T0303030 11.102.071.0001 OJE343.5x2.6 O-1ing43.5 X 2.6 1
24 T0303006 11.106.024.0003 #ED Bush D 1

%2, 16 |




s FHHES T HSC AR PR ¥E
Ref No Part No Part No Chinese Description Qty
25 GBIT 276-94 12.009.001.0151 Hh 46203 Bearing 6203 1
26 T0303007 11.106.032.0021 HI17.1727%1 Backup Plate 1
27 T0303008 11.106.008.0002 FEB 56 Driving Gear 1
28 T0303009 11.106.024.0004 £ Bush I 1
29 T0303011 11.106.044.0001 RS Driving Sprocket Shaft 1
30 T0303010 11.106.043.0001 FahEEfS Driving Sprocket 1
31 T0303012-2FR 11.102.017.0002 (R4 UK 4 1
32 T0303019-2FR 11.102.067.0001 T BRI Two-throw Gear 1
33 T0303200 11.106.017.0002 B4 (507 Chain(50 Joints) 1
34 T0303018 11.102.007.0004 T 5l Main Shaft 1
35 GBJ/T 893.1-86 12.007.002.0090 FL 145835 Circlip 35 1
36 T0303300 12.015.028.0005 M3 16x35%7 Oil Seal 16X 35X 7 1
37 GB/T 5787-86 GB/T 5787-86 BZAEM6E%45 Bolt M6 X 45 1
38 GB/T 5787-86 12.002.012.0130 BZAEM6E%55 Bolt M6 X 55 1
39 T0303027 11.102.068.0001 FEhAR Lo P Gear Box Left Cover 1
40 T0303200 12.015.028.0020 HEA Oil Seal A 1
41 GBJ/T 893.1-86 12.007.002.0140 FL 451852 Circlip 52 1
42 GB/T 276-94 12.009.001.0192 4h7%6205/P6 Bearing 6205 1
43 T0303004 11.106.041.0003 I ZH s Driven Sprocket Shaft 1
44 T0303005 11.106.042.0001 MR Driven Sprocket 1
45 GB/T 276-94 12.009.001.0040 Hl74 6005 Bearing 6005 1
46 T0303100 12.015.028.0021 HEB Oil Seal B 1
47 T0303026 11.102.068.0002 I Eiak Gear Box Right Cover 1
48 GB/T 6177.1 12.001.004.0001 2 £EM6 Nut M6 2
49 11.106.032.0013 R 10x16x%2 Washer 10X 16 X 2 1
50 11.120.102.0003 TG B2 FEM10%1.25%12 BoltM10X 1.25 X 12 1

%03 W, 16 W




P2\ #54 CONTROL PARTS

—
——

R




HRFEEY 45 Control Parts

5 EHHES TR H3L AR FEL IR HE
Ref No Part No Part No Chinese Description Qty
1 T0302700 11.101.029.0034 SUEREH AR S Standing ipe Jointing 1
2 GB/T 95 8 12.006.009.0020 T4 JE 8 Flat Washer8 4
3 GB/T 93 8 12.006.008.0030 FE I 8 Spring Washer8 4
4 GB/T 16674.1 12.002.012.0141 7N R L HIERE M8x25 Bolt M8 X 25 4
5 T0302003 11.101.056.0001 LINIZES Wimble Bush 1
6 T0302200 11.101.058.0001 HRFIRAE Handle Adjuster Comp 1
7 12.003.013.0050 H BUZETST4.8x12 Screw ST4.8 X 12 4
8 T0302008 11.101.060.0001 AR Inlet Cover 1
9 T0302500 11.101.002.0007 HTIE A Throttle Cable Comp 1
10 T0302300 11.101.009.0851 e ) Handle Comp 1
11 T0302600 11.101.031.0002 BT TR ¢ 22 Throttle Handlebar 1
12 T0302005 11.101.001.0010 EFE ¢ 22 Grip 1
13 T0302400 11.101.028.0004 HKTIT SRR € 22/1. AM/FESL Shut Down Switch Comp 1
14 T0302009 11.101.005.0006 Ba TR Clucth Handle 1
15 T0302011 12.015.031.0001 By % 4r b 8% 28 Pin 8 X 28 1
16 T0302010 12.015.006.0005 KEF Clip F 1
17 11.101.068.0002 FI RG22 Clip & 22 2
18 T0302900 11.101.007.0011 B AR Clucth Cable 1
19 T0302100 11.101.057.0001 Bfiba SC SR & Stand Comp 1
20 T0302007 11.101.035.0001 PR IR Loop 1
21 T0302800 11.101.017.0151 BRI S Shift Lever 1
22 T0302001 11.101.047.0002 P FE 7R 2R A Gear Position Indication Stang 1
23 GB/T 5789 12.002.013.0031 75 IS M6x10 Bolt M6 X 10 2

%5 0, 16 W




24 GB 882 12.019.001.0032 Hi%h 5%25 Pin 5X 25 2

25 T0302006 12.005.006.0001 45 1.5%20 Clip1.5X 20

BPLE 4+ JOINT PARTS




BHLER 4> Joint PartS

e ZHHES TR B AR AR HE
Ref No Part No Part No Chinese Description Qty
1 T0306001 11.120.043.0002 RETIEMA Handrail 1
2 T0306100 11.120.005.0301 RS GE B Engine Bearer 1
3 GB/T 5789 12.002.012.0146 12 M8x40 Bolt M8 X 40 4
4 GB/T 97 12.006.014.0150 P 8x18x3 Flat Washer8 X 18 X 3 4
5 GB/T 93 12.006.008.0030 P 8 Spring Washer8 9
6 GB/T 6170 12.001.001.0080 N IR RE M8 Nut M8 4
7 E1100000 10.005.007.2004 WM168FB/P 5 3¢ L 57 77/01 % Gasoline Engine 1
8 GB/T 97 12.006.014.0110 FELE 8 Flat Washer8 5
9 GB/T 6177 12.001.005.0044 INFIVE SRR M8 Nut M8 5
10 T0305004 11.115.002.0453 SEEP/ YT R ) R EAN Inner Fender 1
11 GB/T 6177.1 12.001.005.0057 N AR TR EE M10 Nut M10 1
12 GB/T 93 12.006.008.0040 P ELE 10 Spring Washer10 1
13 GB/T 97 12.006.014.0200 “FELUE 10 Flat Washer10 1
14 T0306600 11.114.002.0004 IR T Pin Spindle 1
15 T0O303500 11.120.042.0003 BRI A A Hinge frame combination 1
16 GB/T 16674 12.002.012.0144 124 M8x25 Bolt M8 X 25 2
17 GB/T 16674 12.002.012.0145 124 M8x30 Bolt M8 X 30 4
18 T0O306700 11.114.004.0007 T % e Ratory Blade Connecting Set 1
19 T0306013 12.015.006.0002 KB Garter Spring B 1
20 GB/T 5789 12.002.012.0142 12FE M8%20 Bolt M8 X 20 2
21 GB/T 882 12.019.001.0130 HH4h 8x43 Pin Spindle8X 43 1
22 T0306016 11.114.005.0301 BH AT R Deep Furrowing Resistance pat 1
23 GB/T 16674 12.002.012.0164 124 M10x90 Bolt M10 X 90 1
24 T0306012 12.015.006.0003 KEC Garter Spring C 1
25 T0303028 11.102.069.0001 gk B SR oning wheel supporting 1

/7O, 16 W




26 GB/T 16674 12.002.012.0150 124 M8x70 Bolt M8 X 70 1
27 GBI/T 16674 12.002.012.0149 B2 M8x65 Bolt M8 X 65 1
28 12.015.001.0070 E ¢ 8x12x12 Bush ¢ 8X12X12 2
29 GB/T 16674 12.002.012.0141 24 M8x16 Bolt M8 X 16 4

FA EM4r BELT GUARD PARTS

arand

8

7, 3t 16 T




%09 0, 3t16 it



s

P B rbelt Guard Parts

FF 5 FH4ES TR B AR AR HE
Ref No Part No Part No Chinese Description Qty
1 TO306007 11.117.001.0061 AR AR EAN Belt Protector 1
2 GB/T 97 12.006.014.0050 K 6x22x2 Washer 6X 22X 2 5
3 GB/T 5789 12.002.013.0030 12 M6x10 Bolt M6 X 10 2
4 GB/T 16674 12.002.012.0144 12 M8x25 Bolt M8 X 25 1
5 GB/T 97 12.006.014.0170 P 8x28x3 Washer 8 X 28 X 3 1
6 11.120.022.0008 LB R ¢ 76.2 Driving Pulley 1
7 T0306006 11.120.023.0004 [ 4717963 V-belt 2
8 GB/T 16674 12.002.012.0140 12 M8x12 Bolt M8 X 12 4
9 T0306006 11.120.078.0002 B 4ec V-belt Guard C 2
10 GB/T 16674 12.002.012.0141 124 M8x16 Bolt M8 X 16 2
11 T0306004 11.120.078.0001 B9 4B V-belt Guard B 1
12 T0306003 11.120.077.0001 BN & Al Driving Pulley Plate 1
13 T0306500 11.120.080.0001 HER A A A B Connecting Plate 1
14 T0306011 11.120.048.0004 gk B H R WS R Tensioner Spring 1
15 T0306800 11.120.019.0005 TKEKEH AR Tensioner Jointing 1
16 T0306017 11.120.062.0002 Al S A 4 O Torsion _bar Spring 1
17 11.106.032.0004 i Yo Washer 1
18 T0306010 11.120.079.0001 MBI AR B Passivity Pulley Plate 1
19 GB/T 5789 12.002.013.0030 IZ4E M6x%10 Bolt M6 X 10 1
20 T0306009 11.120.078.0003 B A V-belt Guard A 1
21 GB/T 5789 12.002.013.0031 I2FE M6x12 Bolt M6 X 12 2
22 T0306000 11.120.021.0008 MBI E R ¢ 140/ 83K Drive Pulley Comp 1
23 GB/T 57893 12.002.009.0070 124 M8x20 Bolt M6 X 20 1

010 7T, 16 |




YRR EES 4> SAFETY SHIED

316 I

% 11 1T,



s

&

PRI &S Safety Shied
5 EHEES A LA R &L &
Ref No Part No Part No Chinese Description Qty
1 T0305005 11.115.002.0451 Voo B MY 1) A EA Left Fender 1
2 GB/T 16674 12.002.012.0124 124 M6x16 Bolt M6 X 16 10
3 GB/T 97.1 12.006.013.0060 KHEPE 6x22x2 Washer 6 X 22X 2 10
4 T0O305002 11.120.076.0001 TR EIREC Rubber Sleeve 6
5 GB/T 6177 12.001.005.0026 T2 REM6 Nut M6 10
6 T0305003 11.115.002.0452 VEE=N TN Right Fender 1
7 T0305006 11.115.010.0001 PR IERRH S Connecting Plate 1

B ¥ 4-FRONT WHEEL PARTS

o127, 16 |




B 44E Front wheel Parts

i) ZHHES A H LR TR HE
Ref No Part No Part No Chinese Description Qty
1 T0301100 11.112.000.0003 (IE AR Front Wheel 1
3 GB/T 5789 12.002.012.0243 124 M8x75 Bolt M8 X 75 1
4 T0301001 11.112.001.0002 HIFE SR 2 Front Wheel Stand 1
5 GB 882 10x75 GB 882 10x75 B4 10x75 Pin 10 X 75 1
6 T0301003 12.002.012.0244 A fLIEAT M10x85 Bolt M8 X 85 1
7 GB/T 97.2 10 GB/T 97.2 10 KREJE 10 Washer 10 1
8 12.001.013.0090 H &R RE M10 Nut M10 1
9 GB/T 91 GB/T 91 2x20 H 4 2x30 Cotter Pin2 X 30 2
10 GB/T 6170 12.001.001.0080 B KB EE M8 Nut M8 1

Fo13 UL, 16 1




West 784 ROTARY TILLER

PARTS

et JT13584F Rotary Tiller Parts
P55 FHEES TG AR T EHR ¥E
Ref No Part No Part No Chinese Description Qty
1 T0304002 11.110.007.0004 et /2 1 v (BRE(5# 7)) 16 Left Rotary Blade 12
2 T0304003 11.110.007.0005 et A ] (BRE(5#T)) 16 Right Rotary Blade 12
3 T0304200 11.110.012.0033 gl HE (RaU5#) LR bubsiduary Blade Holder Comj 2

14 v, 16 W




4 GB/T 5783 GB/T 5783 1A M8x45 Bolt M8 X 45 2
e ZHHES TR B AR AR HE
Ref No Part No Part No Chinese Description Qty

5 GB/T 882 GBI/T 882 % 8x43 Pin Spindle8 X 43 4

6 T0304300 11.110.014.0003 FIIEAEAE (BRU5#) 2+1/)6 | Primary Blade Holder Comp 2

7 T0304001 12.015.006.0005 ~#EB Garter Spring B 4

8 GB/T 95 8 GB/T 958 -8 8 Flat Washer8 2

9 GB/T 93 8 GB/T 93 8 PRSP 8 Spring Washer8 26

10 GB/T 6170 GB/T 6170 INHVEZTHIREE M8 Nut M8 26

11 GB/T 5783 GB/T 5784 I2FE M8x25 Bolt M8 X 25 24

12 T0304100 11.110.001.0251 E WAES )R EAN Circinal Cover 2

NFZEEHRMA Lambdoidal

% 15 U, 4L 16 7

Wheel

Parts




NFELER M Lambdoidal Wheel Parts

Fe FHHES FHAE R &y TR HE
Ref No Part No Part No Chinese Description Qty
1 GB6177-86 GB6177-86 #ZHM10 Nut M10 8
2 GB/T 93 8 GB/T 93 8 B 10 Spring Washer10 8
3 GB96 GB96 10 Washer 10 8
4 11.111.001.0121 % ib 44/ 22 /3.50-4 Wheel axle 1
5 T0310002 11.111.002.0151 WA 4R B D 2T Spoke (R) 1
6 11.111.007.0005 R k& Inner Tube 1
7 11.111.008.0005 AN F W5 5 4h3.5-4 Outer Rubber Tyre 3.5-4 1

o167, 16 T




Legenda esploso 35131 / WM500

Parte nr.

10.005.007.2004
11.101.009.0851
10.005.007.2004
11.110.007.0004
11.110.007.0005

tEThAEERMF (2811

2]) GEAR BOX
PARTS
11.101.031.0002

11.101.005.0006
10.005.007.2004
11.101.002.0007
11.115.002.0451
11.115.002.0452
11.110.001.0251
11.101.007.0011
11.120.023.0004

10.005.007.2004
10.005.007.2004

Codice
96116
96130
96157
96160
96169
96177

96185

96186
96321
96416
96423
96424
96425
96505
96607

96810
96911

Descrizione (ITA)

Bobina motozappa

Manubrio motozappa
Serbatoio completo motozappa
Lama vanga SN motozappa
Lama vanga DX motozappa
Trasmissione completa
motozappa

Comando acceleratore
motozappa

Comando frizione motozappa
Carburatore motozappa

Cavo acceleratore motozappa
Parasassi SX motozappa
Parasassi DX motozappa
Parasassi laterale in plastica
Cavo frizione motozappa
Cinghia trasmissione motozappa

Air box completo motozappa
Gruppo avviamento motozappa

Description (ENG)
Coil

Handle Comp
Fuel tank assembly
Left Rotary Blade
Right Rotary Blade
Full gear box comp

Throttle Handlebar

Clucth Handle
Carburetor

Throttle Cable Comp
Left Fender

Right Fender

Circinal Cover

Clucth Cable

V-belt

Air box including filter
Starting recoil assembly

HYUNDAI

EAN

8028815961660
8028815961301
8028815961577
8028815961608
8028815961691
8028815961776

8028815961851

8028815961868
8028815963213
8028815964166
8028815964234
8028815964241
8028815964258
8028815965057
8028815966078

8028815968102
8028815969116



